Lycoming Aircraft Engines
Parts Catalog

0-235 Series

LYCOMNING

652 Oliver Street
Part No. PC-302 Williamsport, PA 17701



Lycoming

652 Oliver Street
Williamsport, PA 17701 US.A. .

TECHNICAL
PUBLICATION REVISION

REVISION No. ENGINE MODEL PUBLICATION No. PUBLICATION DATE
PC-302B 0-235 Series PC-302 June, 1982

The page(s) furnished herewith are intended to replace the corresponding
page(s) of the publication indicated above.

Remove Insert

June, 1982 January, 1987

2-13, 3-1, 3-2 2-13, 3-1, 3-2



deggle01
Rectangle

deggle01
Rectangle

deggle01
Rectangle





Lycoming Aircraft Engines
Parts Catalog

0-235 Series

LYCOMNING

652 Oliver Street
Part No. PC-302 Williamsport, PA 17701






LYCOMING 0-235 SERIES PARTS CATALOG

INTRODUCTION

NOTE
This Parts Catalog supersedes PC-102 dated August, 1973 and PC-202 dated March, 1978.

This illustrated parts catalog contains a complete parts listing for the Lycoming O-235
series aircraft engines. For use in expediting of parts when ordering, the serial number and model
designation are stamped on the engine nameplate located on the oil sump.

The Group Assembly Section lists major assemblies and sub-assemblies in general sequence of
engine build-up. The “Quantity Per Assembly’’ column indicates the number required at that
particular location only and is not to be construed to mean quantity for the complete engine.
When the symbol ““‘un’’ is listed, it means to use quanitity as necessary.

The Service Kit Section provides listings for seal and gasket sets and cylinder, piston and ring
assemblies for use in ordering parts as necessary during overhaul.

The Numerical Index is provided for convenience in finding parts when only the part number is
known.

In the Oversize and Undersize Parts section, procurable oversize and undersize parts are listed
preceding the main group assembly parts list.

Parts coverage of Vendor Accessories used on Lycoming engines may be found in the ap-
propriate Vendor's Parts Catalog. A list of the publications appear in the latest edition of
Lycoming Service Letter No. L.114.

SERVICE BULLETINS, INSTRUCTIONS AND LETTERS

Although the information contained in this parts catalog is up-to-date at time of publication,
users are urged to keep abreast of later information through all Lycoming distributors or
from the factory by subscription. Consult the latest edition of Service Letter No. L.114 for
subscription information.

NOTE

The illustrations shown in this publication are typical of the subject matter they portray; in no
instance are they to be interpreted as examples of any specific engines, equipment or part
thereof.

Any reference in this document to a suppliers/parts manufacturers’ product, by name,
trademark, part number or other description is solely for the purposes of identification and does
not indicate or infer that Lycoming accepts responsibility for quality control and/or airwor-
thiness of parts which do not pass through the Lycoming quality control system.



LYCOMING 0-235 SERIES PARTS CATALOG
0-235 SERIES

TABLE OF CONTENTS

SECTION PAGE
Introduction . . . .. . . . i
Table of Contents . . . . . .. . . ii
Oversize and Undersize Parts List . . . . . ... . iii

1. CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

Crankcase Assembly. ... ... TR 1-1
Oil Level Gage Assemblies. .. ....... ... ... ... .. . ... 1-3
Crankshaft, Camshaft and Related Parts. . ... ... ... ... .. . . . ... .. . . . . . ... . ... ... ..... 1-5
Crankcase Related Parts. .. .. .. ... .. .. ... .. . . . . 1-7
Crankshaft Idler Gears and Tachometer Drive. . .. ... ... .. ... .. .. ... ... ............... 1-9
Crankcase Attaching Parts. . .. ... .. ... .. ... ... .. 1-11
2. ACCESSORY HOUSING AND RELATED PARTS ‘
Accessory Housing Assembly . . ... . ... ... . 2-1
Oil Pump Assembly and Accessory Housing Attaching Parts. .. ......... .. .. ... .. ...... .. 2-3
Propeller Governor Oil Line. .. ... ... .. ... . . . . 2-5
Propeller Governor Driveand Cover. . . ........ ... ... ... .. ... .. .. ... 2-7
Fuel Pump Assembly and Attaching Parts. ... ... ... . .. ... . ... ... .. . .. ... . ... ... .. .. 2-9
Vacuum Pump Driveand Cover. .. ... .. ... ... .. . . .. . ... ... 2-11
Oil Filter Assembly and Oil Cooler Bypass Valve. ... ... ... . ... . ... ... ... .. ... ...... 2-13
3. CYLINDER, PISTON AND VALVE TRAIN
Connecting Rod, Piston and Ring Assemblies. . .. .. ... ... ... ... .. .. .. ... ... .......... 3-1
Cylinder Assembly . . .. ... ... .. .. 3-3
Cylinder Related Parts. ... ... ... . . . . . . . .. . ... 3-5
Valve Assembly . . .. ... . 3-7
Cylinder Head Drain Tubes and Intercylinder Cooling Baffles. . .. . ...... ... .. .. .. .. ... ... .. 3-9
4. IGNITION SYSTEM
Magnetos and Magneto Drives. ... .. .. ... . ... ... 4-1
Magnetos and Magneto Drives. . .. .. .. ... ... . . ... 4-3
Ignition Harness and Lead Assembly (Slick). .. ... ... . ... .. ... . . ... ... ... ... ... . ... .. 4-5
Spark Plugs. . ... ... 4-7
5. ELECTRICAL COMPONENTS
Voltage Regulators, Relay, Alternator and Generator DriveBelts. . .. ........... ... ... ... .. 5-1
Generator Mounting and Attaching Parts. .. .. ... .. ... ... ... .. . ... ... ... ... ... ... . ... 5-3
Alternator Mounting and Attaching Parts. .. .. ... .. ... .. .. . . .. . ... ... ... .. . ... .. .. .. 5-5
Generator and Alternator Assemblies. . .. ... .. ... ... ... .. ... ... ... 5-7
Starter Motor and Attaching Parts. . ... ... ... .. ... . . ... ... ... .. 5-9
6. OIL SUMP AND INDUCTION SYSTEM
Oil Sump Assembly and Oil Suction Screen. . ... .. ... ... ... .. ... ... 6-1
Intake Pipe Assembly . ... .. . ... . 6-3
Carburetor Assembly . .. ... .. . . . . 6-5
Priming System. . .. ... ... 6-7
7. SERVICE KIT SECTION
Seal and Gasket Set. .. ... .. .. . L 7-1
Cylinder, Piston and Ring Assembly . . . ....... ... ... ... .. . . .. .. .. .. .. ... ... 7-2
8. NUMERICAL INDEX . . . ... 8-1



LYCOMING 0-235 SERIES PARTS CATALOG

0-235 SERIES

Oversize and Undersize Parts Listing

PART NO. DESCRIPTION OVERSIZE UNDERSIZE
POS | P10 | P15 | P20 | P30 | MO3 | MO6 | M10

61681 GUIDE, Valve intake X X X X
LW-11626 GUIDE, Valve X X X X
66796 INSERT, Spark plug X
69796 DOWEL, Crankshaft bearing
60814 BUSHING, Propeller flange X X
73757 BUSHING, Propeller flange X X
61258 SEAT, Intake valve (Alum Bronze) X X X
LW-11900 SEAT, Intake valve (steel) Allison X X X
LW-16800 SEAT, Intake valve (solid) X X X
60337 SEAT, Exhaust valve (solid) X X X
LW-16699 SEAT, Exhaust valve, Allison X X X
68763 BEARING, Crankshaft X X X
LW-13884 BEARING, Crankshaft, front X X X
61533 BEARING, Crankshaft, right front X X X
61520 BEARING, Crankshaft, left front X X X
69373 BEARING, Connector rod X X X

Studs available in PO3, PO7 and P12 oversize.

NOTE
When ordering oversize or undersize parts, be sure to specify the required oversize or undersize dimension
along with the proper part number. For example: to order bearing LW-13521 in .003 undersize, order part

number LW-13521-M3. Oversize code is ‘'P’’ while undersize code letter is ‘‘M’’. These letters are then
followed by the numbers designating the size in thousandths of an inch.



LYCOMING 0-235 SERIES PARTS CATALOG
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

CRANKCASE ASSEMBLY
FIG ART 0 QUANTITY PER ASSEMBLY
; P
REF  NUMBER DESCRIPTION SRR HERR RN HA R
1 L Bic|A|C|lAalB|C|A|A|B|C|A|C AlC
t [78213* CRANKCASE ASSEMBLY 1)1 1 i
78214 *+ CRANKCASE ASSEMBLY 11111
LW-11631** CRANKCASE ASSEMBLY 11 1)1
LW-13257 ** CRANKCASE ASSEMBLY 1
LW-13282** CRANKCASE ASSEMBLY 1 111 1{1
LW-16354** CRANKCASE ASSEMBLY 1
LW-18735** CRANKCASE ASSEMBLY 1
2 |61182 STUD, 3/8-24 x 10-15/64 long 212721232 2
3 |74124 STUD, 3/8-16 x 9-11/16 long 41414144 4
4 |38-12 STUD, 3/8-16 x 1-1/2 long 24(24124 (24124 24
5 |31C-12 STUD, 5/16-18 x 1-1/2 long 4
31C-12 STUD, 5/16-18 x 1-1/2 long 2
6 |LW-11623 STUD, 7/16-20 x 10-7/16 long 22 212|2|2(2]2|2]|2]|2
7 | LW-11622 STUD, 7/16-14 x 9-25/32 long 414 414141414141 4(4]4
8 |44-13 STUD, 7/16-14 x 1-5/8 long 8|8 8(/8(8,8/8|8(8[8|8
9 |38-13 STUD, 3/8-16 x 1-5/8 long 16|16 {16]16(16]|16{16|16(16{16|16
10 |31C-13 STUD, 5/16-18 x 1-5/8 long 1
11 {STD-557 DOWEL, 1/2 dia. x 19/32 long,
hollow 2
12 | STD-514 DOWEL, 5/16 dia. x 1/2 long 2
13 {69796 DOWEL, Crankshaft bearing 2
14 11102 PLUG, 1/8-27 NPT, Allen 4,4 4
1102 PLUG, 1/8-27 NPT, Allen 3
15 | STD-1111 ELBOW, 3/4 pipe & hose 90° 11 (IR ERERERIREREE
16 | 61584 VALVE, Hydraulic 1
17 161531 GASKET, Hydraulic valve 11 1
18 161583 COVER ASSY., Hydraulic valve 1
19 [LW-14260 SEAL, Oil 1
20 61227 LEVER, Hydraulic valve 1
21 |STD-131 SCREW, 1/4-28 x 1.00 long,
hex hd. dr. 1
22 |STD-43 NUT, 1/4-28 Slotted shear 1
23 | STD-68 PIN, Cotter, 1/16 x 1/2 long 1
24 | STD-160 WASHER, 1/4 lock 2|2 2
25 |STD-8 WASHER, 1/4 plain 2|2 2
26 |STD-1875 BOLT, 1/4-20 x 13/16 long 212 2
27 161555 PLUG, Hydraulic valve hole 11 1
28 61554 COVER, Hydraulic valve hole plug 11 1

* Used with controllable pitch propeller.
** Used with fixed pitch propelier.

1-1



0-235 SERIES PARTS CATALOG

LYCOMING

Figure 1. Crankcase Assembly

1-2



LYCOMING 0-235 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
OIL LEVEL GAGE ASSEMBLIES

FIG. PART g QUANTITY PER ASSEMBLY
REE|  numBER DESCRIPTION AVIT|zl 2l 2 2 2 2 2] 2] 2 |22
2 L B|CJA|CIA]S|C|A|A|B|C|A|C AlC
1 {75735 TUBE, Qil level gage, short 1{1(1]1 t{1]1
75767 TUBE, Oil level gage, intermediate 1 1
75736 TUBE, 0il level gage, long 11 P11 11 11 111
2 |LW-12789 TUBE ASSY., Oil level gage, 12-13/16
long 1
3 | 75767 TUBE, Qil level gage 1
4 (77527 EXTENSION, 0il filler 1
5 |72220 GASKET, 0il level gage 1
6 |[72059 GASKET, Qil level gage 1
7 |74068 RING, Qil level gage seal URIRIRIRIRER AN 11111
8 | 74065 RING, Oil level gage seal 1 1
9 [72312 RING, Oit seal 1.00 ID x 1/8 section i 1
10 |62219 GAGE ASSY., Oil level 11[1]1 111
LW-14752 GAGE ASSY., Oil level 11 TPt 1]1]1 11 111
LW-14781 GAGE ASSY., Oil level 1 1
LW-14746 GAGE ASSY., 0il level 1
LW-14792 GAGE ASSY., Oil level 1)1
11 | 72842 PLUG, Oil level gage HRIRIRIRERIRIRIRERER 11 1]1]1
72844 PLUG, Oil level gage 1 1
74314 PLUG, Oil level gage 1
12 | STD-406 DOWEL, 3/16 x 1/2 long 2
13 174217 RING, Oil level gage 1

1-3



2583

LYCOMING 0-235 SERIES PARTS CATALOG

AN
1 1\%@

Figure 2. Oil Level Gage Assemblies
1-4



LYCOMING 0-235 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKSHAFT, CAMSHAFT AND RELATED PARTS

FIG. DART a QUANTITY PER ASSEMBLY
REF  numBER DESCRIPTION BIISITIE S e 22 2022 2|2 ]2 172 2
3 L BiC|A|C|[A|{B|C|A[A[B|C|A]|C AlC
1 |LW-12693" CRANKSHAFT ASSY. 11
LW-12699** CRANKSHAFT ASSY. 111
LW-12697*" CRANKSHAFT ASSY. 1 (AR IR T
i LW-18697** CRANKSHAFT ASSY- 1
LW-12947** CRANKSHAFT ASSY. 1
2 1STD-1211 PLUG. 2.00 dia. expansion 1
3 | STD-1065 DOWEL. Stepped. 19/64 x 1/4 dia.
x 35/64 long 1
4 |60814 BUSHING, Propeller fiange 6|6
60814 BUSHING. Propeller flange 5
5 | 73757 BUSHING. Propelier flange 1
6 (61510 PLUG. 1-3/4 0D 111 1
7 | 75706 CAMSHAFT ASSY. 1
8 |61155 GEAR, Crankshaft 1
9 |61156 LOCKPLATE. Crankshaft gear 1
10 | STD-847 SCREW. 5/16-24 x 1.00 long 1
11169340 SUPPORT ASSY.. Starter ring gear,
10/12 pitch, 1.91:1 drive 11
68942 SUPPORT ASSY.. Starter ring gear.
10/12 pitch, 1.91:1 drive 11
76124 SUPPORT ASSY.. Starter ring gear.
10/12 pitch. 1.91:1 drive 1
76944 SUPPORT ASSY.. Starter ring gear,
10/12 pitch, 3.25:1 drive {11
78426 SUPPORT ASSY.. Starter ring gear.
10/12 pitch, 3.25:1 drive 111111
LW-13675 SUPPORT ASSY., Starter ring gear,
B 10/12 pitch. 3.25:1 drive IEIERERRAERE
LW-16577 SUPPORT ASSY.. Starter ring gear.
10/12 pitch, 3.25:1 drive 1 1
LW-18694 SUPPQORT ASSY.. Starter ring gear.
10/12 pitch, 3.25:1 drive 1
LW-18736 SUPPORT ASSY.. Starter ring gear,
12/14 pitch. 3.25:1 drive 1
12 | 60882 GEAR. Starter ring. 10/12 pitch 1
72566 GEAR, Starter ring. 12/14 pitch
| 13 |STD-1214 SCREW. Truss head. 10-32 x 3/8 long 2|2 2

* Used with controllable pitch propelier.
** Used with fixed pitch propeller.

Revised February, 1984 1-5



LYCOMING 0-235 SERIES PARTS CATALOG

™
-—

LW-12698
LW-12946

LW-12696
LW-18692

LW-12692

Figure 3. Crankshaft, Camshaft and Related Parts

1-6 Revised February, 1984



LYCOMING 0-235 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE RELATED PARTS

FIG 0 QUANTITY PER ASSEMBLY
; PART
REF.|  wuMBER DESCRIPTION f RN AR
4 L B|C|A|C|A|BJC|A|A|B|C|A]C AlC
1 [1028-B BALL, 11/16 dia. 1 ]
2 161084 SPRING, Qil pressure relief valve 1
3 |STD-425 WASHER, No. 10 plain (Max. 9) un
4 | STD-1045 GASKET, 1-1/4 1D x 1-1/2 0D x 3/32
annular 1
5 |76529 PLUG, Oil relief valve 1
6 |77808 VALVE ASSY., Qil pressure relief,
adjustable 1
7 |68763~ BEARING, Crankshaft 6|6 6
68763+ BEARING, Crankshaft 8/8/8/8|/8/8/8,8{8/8/8/8/8|8 88
68763+ BEARING, Crankshaft 4
8 |61533* BEARING, Crankshaft, right front 111 1
61520+ BEARING, Crankshaft, left front 191 1
LW-13884++ BEARING, Crankshaft, front 2
9 |LW-13792 SEAL, Crankshaft olil 1
10 [72091 RING, Qil seal, 23/64 1D x 7/64 dia.
section 8
72091 RING, Oit seal, 23/64 ID x 7/64 dia.
section 212 2 2 2
11 | LW-11632 RING, Qil seal, 7/16 ID x 5/64 dia.
section 6|6 ) 6 6
12 171105 BODY, Tappet 8
13 71032 BUSHING, Engine support (1.00 inch
diameter mounting hole) 8/8/8/8[8|8|8 818|8
14 | STD-619 WASHER, 17/32 ID x 1-3/4 0D x
5732 inch thick 8/8/8/8|8(8|8 8/88

* Used with controllable pitch propeller.
** Used with fixed pitch propeller.

1-7




LYCOMING 0-235 SERIES PARTS CATALOG
AN

/

Figure 4. Crankcase Related Parts

1-8



LYCOMING 0-235 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKSHAFT IDLER GEARS AND TACHOMETER SHAFT

- ¢ QUANTITY PER ASSEMBLY
REF.| NUMBER DESCRIPTION RERHIHHBHHBEERGYE
5 L B]CJA|C|A|B|C|A|AIB C|A|C AlC
1 |74996 | GEAR ASSY., Crankshaft idler 2l 2] |2]2 2] |2 2
2 (77309 BUSHING, Crankshaft idler gear 212 212 2 2 2
3 [74996 GEAR ASSY., Crankshatt idler HRIRER IR IR IRERERER 1111
4 77309 BUSHING, Crankshaft idler gear URIRERIR AR ERIRAn 1111
5 75072 GEAR ASSY., Crankshatt idler IERERERERERIRERERERER! 11111
6 (77309 BUSHING, Crankshaft idler gear IIRERER IR IR IRIREEREREE 111711

7 161151 SHAFT, Crankshaft idler gear 2

8 73817 LOCKPLATE, 1/4 bolt, 1-3/4 spacing 2

9 |STD-705 BOLT, 1/4-20 x 11/16 long 4

10 | 75708 SHAFT ASSY., Tachometer 1

11 {78368 PIN, 3/16 x 2-5/16 long 1

12 61544 PLUNGER, Fuel pump, long IRIRIRERIRERERERIRER 11111
13 145530 RING, 0Oil pump shaft retaining 1




2599

LYCOMING 0-235 SERIES PARTS CATALOG

Figure 5. Crankshaft Idler Gears and Tachometer Shaft

1-10



LYCOMING 0-235 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE ATTACHING PARTS

FIG. PART a QUANTITY PER ASSEMBLY
REF.| NUMBER DESCRIPTION SRR R RNE
6 t B|CIA|C|A|BJCIA|A|B|C|A]C AlC
1 STD-1414 BOLT, 1/4-20 x 1-1/2 long 8

2 |STD-8 WASHER, 1/4 plain 16

3 160803 STRAP, Lifting 1

4 |STD-2084 BOLT, 1/4-20 x 1-3/4 long 1

5 [AN6-21 BOLT, 3/8-24 x 2-13/64 long 1

6 |STD-160 WASHER, 1/4 lock 9

7 1STD-1411 NUT, 1/4-20 plain 9

8 |STD-1416 BOLT, 1/4-20 x 1-1/2 long,

dr. end 3

9 |STD-8 WASHER, 1/4 plain (Max. 9) un
10 | STD-1409 NUT, 1/4-20 Slotted shear 3
11 {STD-33 WASHER, 3/8 plain 2
12 | STD-872 NUT, 3/8-24 Slotted shear 1
13 | ANB-34A BOLT, 3/8-24 x 3-19/32 long 2

14 | STD-33 WASHER, 3/8 plain 4

15 |STD-678 WASHER, 3/8 lock 2
16 | STD-596 NUT, 3/8 plain 2
17 |STD-1414 BOLT, 1/4-20 x 1-1/2 long 1 1

18 |STD-1419 BOLT, 1/4-20 x 1-1/8 long 2 2
19 |STD-8 WASHER, 1/4 olain 4 4
20 | STD-160 WASHER. 1/4 lock 3 3
21 STD-1411 NUT, 1/4-20 plain 1 1 |

1-11



LYCOMING 0-235 SERIES PARTS CATALOG

1-2-6-7

13-14-15-16

13-14-15-16

18-19-20-21

17-19-20-21 W
1-2-6-7 8-9-10

Figure 6. Crankcase Attaching Parts
1-12



LYCOMING 0-235 SERIES PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
ACCESSORY HOUSING ASSEMBLY

FIG. PART a QUANTITY PER ASSEMBLY
REF| NuMBER DESCRIPTION Rviolnlzl 2o 2|2 )22 2| 2]z 2|22
7 L BIC|AIC|A[B|C|AlAlB|C[A[C AlC
73818 GASKET, Accessory housing 1
2 168796 HOUSING ASSY., Accessory 1 1
68798 HOUSING ASSY., Accessory 1 1
68800 HOUSING ASSY ., Accessory 11
68802 HOUSING ASSY., Accessory 1 11111
73206 HOUSING ASSY., Accessory 1
73259 HOUSING ASSY., Accessory 1
74628 HOUSING ASSY., Accessory 1
68790 HOUSING ASSY., Accessory 1 1 1
68792 HOUSING ASSY., Accessory 1 IIREREREREREREn 1119 1
72496 HOUSING ASSY., Accessory 1
LW-12044 HOUSING ASSY., Accessory 1
LW-16011* HOUSING ASSY., Accessory 1 i 1
3 (31C-12 STUD, 5/16-18 x 1-1/2 long 2l2)2)2|2|2|2|2|2j2|2|2]|2|2|2]|2
31C-12 STUD, 5/16-18 x 1-1/2 long 4
4 |31C-19 STUD, 5/16-18 x 2-3/8 long 21 212(2|2|2|212]2|2]|2]2|2(2]|2]2
31C-19 STUD, 5/16-18 x 2-3/8 long 4 4 4
5 [31CD-17 STUD, 5/16-18 x 2-1/8 long 3
6 |25C-22 STUD, 1/4-20 x 2-3/4 long 4
7 | 61400 STUD, 1/4-20 x 1-3/16 long 2
8 (1102 PLUG, 1/8-27 NPT 2
9 |STD-783 PLUG, 1/4-18 NPT 1
10 | STD-784 PLUG, 3/8-18 NPT 1
11 |61175 ADAPTER, Tachometer 1

* LW-16011 Housing provides for two impulse magnetos.

2-1



LYCOMING 0-235 SERIES PARTS CATALOG

Figure 7. Accessory Housing Assembly

2-2



LYCOMING 0-235 SERIES PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
0IL PUMP ASSEMBLY AND ACCESSORY HOUSING ATTACHING PARTS

FIG. PART g QUANTITY PER ASSEMBLY
REE|  numseR DESCRIPTION i HHHERHRE R E
8 L Blciajcials|clala|B|cClAalC AlC
1 {78531 BODY ASSY., Oil pump 1
2 |LW-13775 IMPELLER ASSY., Oil pump driven 1
3 |61174 SHAFT, Qil pump drive 1
4 | 60746 IMPELLER, Qil pump driving 1 |
5 |LW-14260 SEAL, Tachometer drive, oil 1 |
6 |STD-35 WASHER, 5/16 plain 1 |
7 |STD-8 WASHER, 1/4 plain 13
8 |STD-160 WASHER, 1/4 lock 12
9 |STD-1646 BOLT, 1/4-20 x 2.00 long 2 2(2(22|2]2i2|2|2|2|2|2|2]|2
10 |STD-1885 BOLT. 1/4-20 x 1-41/64 long 212|2
11 | STD-1204 BOLT, 1/4-20 x 15/16 long 10
12 [ STD-1420 NUT, 5/16-18 Slotted 3 |
13 [ STD-1411 NUT, 1/4-20 plain 2

2-3



LYCOMING 0-235 SERIES PARTS CATALOG

4

Figure 8. Oil Pump Assembly and Accessory Housing Attaching Parts
2-4



LYCOMING

0-235 SERIES PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
PROPELLER GOVERNOR OIL LINE

FIG. PART a QUANTITY PER ASSEMBLY
REF..  \UMBER DESCRIPTION AIVITITIE 2|2 2 2 2 22 2] ]2 (Y122
g L ClA|C]A|B|C|A|A}B|C]A]C AlC
1 | 75167 TUBE ASSY., Prop. governor oil line 1
2 | STD-1930 HOSE, 3/8 ID x 1.00 long 1
3 |75165 CLIP, Prop. gov. oil line support 1
4 |STD-35 WASHER, 5/16 plain - 3
5 |STD-475 WASHER, 5/16 lock, internal teeth 1
6 |STD-1838 BOLT, 5/16-18 x 15/16 long, hex hd. 1
8 |LW-16266-25-38 |CLAMP 1
8 | MS20822-6* ELBOW, 3/8 flared tube & 1/4 NPT 90° 1
9 |74070** ELBOW, 3/8 flared tube & 9/16-18

str. thd., adj. 45°

* Assemble in right crankcase, front.

** Assemble in prop. governor adapter.

2-5



LYCOMING 0-235 SERIES PARTS CATALOG

2584

Figure 9. Propeller Governor Oil Line

2-6



LYCOMING 0-235 SERIES PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
PROPELLER GOVERNOR DRIVE AND COVER

FIG. PART a QUANTITY PER ASSEMBLY
REE.|  NumBER DESCRIPTION HRHEARERR R
10 L BIC|A{C[A|B|C|A]A|B|C|A|C AlcC
1 |68317 SHAFTGEAR. Prop. governor drive 1
2 | 71596 WASHER, Accessory driven gear 1
3 | STD-1221 RING, 13/16 dia. x 3/64 thick,
internal retaining 1
4 68315 GASKET, Accessory drive adapter 1
5 {75153 ADAPTER ASSY., Prop. governor drive 1
6 |1102 PLUG, 1/8-27 NPT, Allen 1
7 | 67556 STUD, 5/16-18 x 2.00 long 4
8 | STD-1774 PIN, 1/8 x 1/4 long 1
9 |STD-35 WASHER, 5/16 plain 4
10 | STD-475 WASHER, 5/16 internal lock 4
11 | STD-1410 NUT, 5/16-18 plain 4
12 | 72053 GASKET, Governor 1
13 72378 COVER, Governor drive 1
14 | STD-35* WASHER, 5/16 plain un
15 | STD-475 WASHER, 5/16 internal fock 4
16 | STD-1410 NUT, 5/16 plain 4

* 32 required for Woodward governor; 4 required for AN governor.

2-7



2592

LYCOMING 0-235 SERIES PARTS CATALOG

Figure 10. Propeller Governor Drive and Cover

2-8



LYCOMING 0-235 SERIES PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
FUEL PUMP ASSEMBLY AND ATTACHING PARTS

FIG. DART a QUANTITY PER ASSEMBLY
REF.|  \umBER DESCRIPTION A || €1c\c15 s )y |xxlelbly iy
1 L BIC|A|C|A[B[C|AJA[B|C|A|C AlC
1 |75246 [ FUEL PUMP, Low pressure, dual
diaphragm (6440295) SRR EREEREREREE R ERE
2 | 60096 GASKET, Fuel pump IR EREREREE I EIENERE
3 [STD-33 WASHER, 3/8 plain . 2l 2] 2l2l2l2f2l2]2]2]2 2(2]2]2]2
STD-1882 SCREW. 3/8-16 x 1-9/32 fong,
socket hd., dr. hd. 2l 2| 2t2l2]2]2]2]2]2]2 2 2f2f272
5 | 60096 GASKET, Fuel pump 111 1 1
6 | 65098 COVER, Fuel pump 111 1 1
7 |STD-33 WASHER, 3/8 plain 2] 2 2 2
8 [LW-38-.75 BOLT, 3/8-16 x 3/4 long, hex hd. 212 2 2
g | STD-678 WASHER, Lock 212 2 2

29



LYCOMING 0-235 SERIES PARTS CATALOG

g

Figure 11. Fuel Pump Assembly and Attaching Parts
2-10



LYCOMING 0-235 SERIES PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
VACUUM PUMP DRIVE AND COVER

FIG. PART g QUANTITY PER ASSEMBLY
REE.| numBER DESCRIPTION ATITITIZ 2515121215 2] 2]5]5 ] 2 ]2
12 L B|C|A|C|A|B[C[A|A|B|C]A]C AlC
1 161098 | ADAPTER ASSY., Vacuum pump 171 IEIEE 1] 1 KN ERE
2 | STD-1774 PIN, 1/8 dia. x 1/4 long 111 1111 11111 TP 1)1
3 | STD-208 SEAL, Oil, 7/8 ID x 1-1/2 0D

x 5716 wide : 111 11111 1111 11101711
4 172970 GEAR ASSY., Vacuum pump driven 111 11111 1111 11111
5 |61183 GASKET, Accessory adapter 1
6 | 71596 WASHER, Accessory driven gear 111 111711 1111 1H1] 111
7 18313 GASKET, Vacuum pump 1)1 101111 1111 {1111
8 | 60430 COVER, Vacuum pump 1
9 |STD-8 WASHER, 1/4 piain 4
10 | STD-160 WASHER, 1/4 lock 4
11 | STD-1411 NUT, 1/4-20 plain 4
12 | 68593 SPACER, Vacuum pump stud 41414144 4 414 4




LYCOMING 0-235 SERIES PARTS CATALOG

-
L]
w
o~

Figure 12. Vacuum Pump Drive and Cover

2-12



LYCOMING 0-235 SERIES PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
OIL FILTER ASSEMBLY AND OIL COOLER BYPASS VALVE

FIG a QUANTITY PER ASSEMBLY
; PART
REF|  numBeR DESCRIPTION ATIEITIE] 2] 2 2 2 2 2] 2]z |2 |V ]2
13 L glclalclatsicialalBliCialcC AlC
1 |77853 HOUSING ASSY., Qil filter 1
2 177852 BASE ASSY., Qil filter 1 11 1{1(1
3 |54D19625 OIL FILTER, Short, spin-on {1111
4 |LW-12999 PLATE, Qil filter adapter 1 1110111
5 |LW-12795 GASKET, Qil filter adapter (2 2{202[22
6 |[75944 VALVE ASSY., Temp. control, oil cooler
bypass 111 (R IR REEEE R
7 62817 SCREEN ASSY ., Qil pressure RIR RN ERERIRERERER
8 |68974 HOUSING, Oil pressure screen 11111 1
9 |[69510 HOUSING, Qil pressure screen 101 ERER IR IR AR IR IREREREE
10 (61173 GASKET, Oil pressure housing IR IR IR IR IR IR AR IR R EE
11 | STD-294 GASKET, 7/8 x 5/8 1D x 3/32
annular PRIttt 1ptp1)1) 1
12 | STD-111 GASKET, 1.00 ID x 1-1/4 0D x 3/32 1 111
13 [25C-10 STUD, 1/4-20 x 1-1/4 1 111111
14 1STD-1350 PLUG, 1.00-14 sq. hd. drilled 1 101
15 (STD-8 WASHER, 1/4 plain 4
16 |STD-160 WASHER, 1/4 lock 1 11111
17 | STD-1856 SCREW, 1/4-20 x 1.00 hex hd.,
slotted 4/4/4/14(4(4(4]4(4{414]/4]4]|4
STD-1856 SCREW, 1/4-20 x 1.00 hex hd.,
slotted 3 31313(3]|3
18 | STD-1411 NUT, 1/4-20 plain 1 IIRERIBER
19 169436 SPRING, Oil cooler bypass 11 1 1
20 62415* PLUNGER, Qil cooler bypass 11 1 1
21 [ STD-294 GASKET, 7/8 x5/8 1D x 3/32
annular 11 RIRERIRIRIRERERER 111
22 | 62417 PLUG, Oil cooler bypass 111 TP 1Pttty
23 |STD-784 PLUG, 3/8 NPT 2|2 2121212122 2(2|2{2|2]|2 2
24 |{ANB16-8 NIPPLE, 1/2 flared tube, 3/8 NPT 2 2
25 |AN777-8D ELBOW, Universal 75° 1 1 1
26 |[AN901-8A GASKET, Metal tube connection seal 1 1 1
27 {71620 BOLT, Qil cooler fitting 1 1 1
28 (71623 WASHER, 0il cooler fitting 1 1 1

* Do not use spring and plunger on engines squipped with 75944 oil cooler bypass valve or engines without oil cooler installation.

Revised January, 1987 2-13



LYCOMING 0-235 SERIES PARTS CATALOG

Figure 13. Oil Filter Assembly and Oil Cooler Bypass Valve

2-14



LYCOMING 0-235 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CONNECTING RODS, PISTONS AND RING ASSEMBLIES

L - 0 QUANTITY PER ASSEMBLY
REF.| numBER DESCRIPTION SRR RREAE
14 L BiC|lajC|alB|C|AalAlBiClA|C AlC
1 | 78030 ROD ASSY., Connecting 4
2 | Lw-13923 BUSHING, Connecting rod, upper 4
3 | 78027 BOLT, Connecting rod 8
4 | LW-12186 NUT, Connecting rod 8
5 | 69373 BEARING, Connecting rod 8
6 | 73851 PISTON. Low compression 414|141414 4
LW-11621 PISTON, Compression ratio 9.7:1 414 4
LW-13623 PISTON, Compression ratio 8.5:1 4:4|14(4/4|14/4]4
7 | 60827 PIN, Piston 414(4/4|4 4
LW-13445* PIN. Piston 4lala4a[4a]4a]a]alalala]a
8 | 60828 PLUG, Piston pin 8/8|8/8|8 8
LW-11625 PLUG, Piston pin (piloted) 8/8(8/8{8|/8[8{8|8[8]8]8
9 {68196 RING. Piston, compression 8/8/8/8|8 8
78862 RING, Piston, compression 8|8 8/8(8(8(8/8|8(8(8
10 | LW-16867 RING, Piston, oi regulating 4/414(4|4 4
78864 RING, Piston, oil regulating,
expander type 414 4[alalalalalala]a
11 160072 RING, Piston, scraper (plain) 414|141 4|4 4

* Used with piloted plug P/N LW-11625.

Revised January, 1987 3-1




LYCOMING 0-235 SERIES PARTS CATALOG

o~

Figure 14. Connecting Rods, Pistons and Ring Assemblies

3-2 Revised January, 1987



LYCOMING 0-235 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER ASSEMBLY

L — 0 QUANTITY PER ASSEMBLY
REF.|  numBer DESCRIPTION i HER R RRH R
15 L Blclalc|alB|c|alalBlClalC AlC
1 |71828 CYLINDER & HEAD ASSY., Plain 4] 4] 4] 4[4 4
LW-11633 CYLINDER & HEAD ASSY., Nitrided 4|4 4141414|14(4|4
LW-12986 CYLINDER & HEAD ASSY., Plain 4|4 4
LW-18290* CYLINDER & HEAD ASSY., Nitrided 414
LW-16701* CYLINDER & HEAD ASSY., Plain 4(414|14(4 4
LW-16703* CYLINDER & HEAD ASSY., Nitrided 414 41414(4(4(414
LW-16704* CYLINDER & HEAD ASSY., Plain 4|4 4
2 |61258 SEAT, Intake valve 414(4|14|4 4
LW-11900 SEAT, Intake valve (steel) 4
3 160337 SEAT, Exhaust valve 4(41414(4(4[4|4(4(4(4]4]|4|4|4
LW-16699** SEAT, Exhaust valve 4
4 161681 GUIDE, Valve, intake and exhaust 8 8 8
5 (61681 GUIDE, Valve, intake 414 4 4] 4 41414|141414(4]14|4
6 |LW-11626 GUIDE, Valve, exhaust 414 4 4|4 41414|141414(4|14]4
7 |66796 INSERT, Spark plug, 18-1.5 MM 8
8 |[31C-12 STUD, 5/16-18 x 1-1/2 long 8
9 |{STD-700 ELBOW, 90°, 3/8 flared tube 4

* Incorporates Allison exhaust valve seats.

** Allison valve seat.



0-235 SERIES PARTS CATALOG

LYCOMING

r652

Figure 15. Cylinder Assembly

3-4



LYCOMING 0-235 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER RELATED PARTS

FIG. oART a QUANTITY PER ASSEMBLY
REF.|  \UMBER DESCRIPTION RVITLle 2|2 2 2 e (22| 2]z 2 |V 2|2
16 L BICIA|C]A|B|C|A|AIB|C|A|C AlC
1 173806 ROD ASSY., Push 8
2 (60831 ROCKER ASSY., Valve 8
3 (60398 BUSHING, Valve rocker 8
4 |73807 SCREW, Valve adjusting 8
5 |STD-587 NUT, 8/16-18 x 5/32 thick 8
6 |LW-13790 SHAFT, Valve rocker 4
7 | LW-12892 THRUST BUTTON, Rocker shaft 8
8 |75906 GASKET, Rocker box 4
9 |61247 COVER. Rocker box 4
10 | STD-1925 SCREW, 1/4-20 x 5/8, self-locking 24
11 |333-B NUT, 3/8-24 plain 32132132132 |32 32
383-B NUT, 3/8-24 plain 16({16| |(16(16]16(16|16(16{16|16{16
12 | STD-2106 NUT, 7/16-20 plain 16|16 16{16(16|16({16|16|{16[16(16
13 162869 RING. Oil seal, 3/32 dia. x 4-3/8 4
14 | 65321 GASKET, Exhaust flange 4
77611 GASKET, Exhaust flange 4
15 61260 FLANGE, Exhaust, stainless 4|4 4141414414 4 414144
61259 FLANGE, Exhaust, carbon 4
16 | STD-35 WASHER, 5/16 plain 8
17 | STD-475 WASHER, 5/16 lock, internal teeth 8
18 | STD-1410 NUT, 5/16-18 plain 8

3-5



0-235 SERIES PARTS CATALOG

LYCOMING

Figure 16. Cylinder Related Parts

3-6



LYCOMING 0-235 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
VALVE ASSEMBLY

FIG. PART a QUANTITY PER ASSEMBLY
REF. numBER DESCRIPTION ALEITITIE1 21515 0] e 2|2 e ]s |5
17 L BIC|A|ClAIB[C|A|A|B|ClA|C AlC
1 | 60037 VALVE, Intake 4414|144 4
LW-11901 VALVE, Intake 414 41414|14|14(414)4|4
2 | 66531 VALVE, Exhaust 41414(4|4 4
LW-11634 VALVE, Exhaust . 414 414 414:4/4(4(4(414|4
3 161252 SEAT, Valve spring, outer 8
4 [LW-13320 SEAT, Valve spring, inner 8
5 |LW-10077 SEAT, Valve spring 8
6 |LW-11795 SPRING, Valve, auxiliary 8
7 | LW-11800 SPRING, Valve, outer 8
8 |60903 TUBE, Push rod shroud 8
9 |LW-18661 SEAL, Shroud tube 16
10 | 60009 KEY, Valve 16

3-7



2600

LYCOMING

Figure 17. Valve Assembly
3-8

0-235 SERIES PARTS CATALOG




LYCOMING 0-235 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER HEAD DRAIN TUBES AND INTERCYLINDER COOLING BAFFLES

g QUANTITY PER ASSEMBLY
PART
NUMBER DESCRIPTION |A|C\ciciclgirlsiuiyfxinlnlyls minly
L BiC|A[C|A[B]C|A]A|B|C|A|C AlC
1 160890 TUBE ASSY., Oil drain, cyl. no. 1 1
2 |60821 TUBE ASSY., Qil drain, cyl. no. 2 1
3 60928 TUBE ASSY., Qil drain, cyls. no. 3&4 |2
4 |STD-2180 HOSE, 3/8 ID x 1-13/16 4
5 |[STD-684 NIPPLE, Straight, 3/8 ID hose 4
6 |LW-15592-5-05 |CLAMP, Hose 8
7 | LW-13304 BAFFLE ASSY., Intercylinder 22 212|12(2]2]2
8 [71611 RETAINER, intercylinder baffle 2012 212)2(212]2
9 [LW-13303 HOOK, Intercylinder baffle retainer 2|2 212121222
10 [ 65614 PLUG, Baffle attaching 4044
11 | STD-251 WASHER, No. 10 lock 414(4
12 | STD-665 SCREW, No. 10-32 x 3/4 fill. hd. dr. 4144




LYCOMING 0-235 SERIES PARTS CATALOG

&\

Figure 18. Cylinder Head Drain Tubes and Intercylinder Cooling Baffles

3-10



LYCOMING 0-235 SERIES PARTS CATALOG

IGNITION SYSTEM
MAGNETOS AND MAGNETO DRIVES

FIG. PART ?l QUANTITY PER ASSEMBLY
REF.|  nuMBER DESCRIPTION AlvIv v e 2ozl (e 2| 2]z |2 |Y12]2
19 L B|{C|A|C|A|[B|C|A|A|B|C|A]|C AlC
1 |LW-51360-29 MAGNETOQ, S4LN-20 1 1 1 1101 1 111
LW-51360-37 MAGNETO, Impulse coupling, S4LN-21 1 1 1 1
LW-51360-54 MAGNETQ, Impulse coupling, S4LN-21 1 1 11
LW-51360-58 MAGNETO, Impulse coupling, S4LN-21 1
LW-163045-8 MAGNETO, S4LN-204 1
LW-163045-3 MAGNETO, S4LN-204 ]
LW-163005-2 MAGNETO, Retard breaker, S4LN-200 1
LW-349305-1 MAGNETO, S4LN-1209 1 1
LW-349365-3 MAGNETO, S4LN-1227 : 1
LW-349365-9 MAGNETO, S4LN-1227 1
2 |61665 GEAR, Magneto, impulse coupling 1 1 111 1111 1 11
3 72495 GEAR, Magneto, retard breaker 1
4 161163 GEAR, Magneto 11 1 11 111 1 1] 1
5 |LW-12706 ADAPTER, Magneto, impulse coupling 1 1 11 1111 1 11
6 [62224 GASKET, Magneto adapter and magneto 3(2 3 301 31311 3 313
7 | STD-1727 WASHER, Plain, 3/4 0D x 21/64 1D x
1/8 thick 414 4 4 414 4 414
8 |STD-475 WASHER, 5/16 lock, internal teeth 414 4 414 414 4 414
9 |STD-1410 NUT, 5/16-18 plain 414 4 44 4(4|4 4 414
10 | 75965 CLAMP, Magneto 4 4
11 | LW-12681 GASKET, Magneto 2 12| |
12 | LW-52305-1 KIT ASSY., Magneto ground terminal 2 2 2 2 2 212
LW-157209 KIT ASSY., Magneto ground terminal 2
13 | LW-157208 KIT ASSY., Magneto ground terminal 1

4-1



LYCOMING 0-235 SERIES PARTS CATALOG

Figure 19. Magnetos and Magneto Drives

4-2



LYCOMING 0-235 SERIES PARTS CATALOG

IGNITION SYSTEM
MAGNETOS AND MAGNETO DRIVES

FIG. PART a QUANTITY PER ASSEMBLY
REF.  nuMBER DESCRIPTION RTITIT1212]515(2 2 22| 2 85|38
20 L B|C|AlClA|B|C{A|A|B|C|A|C AlC
1 ILW-15635 MAGNETO & HARNESS ASSY.. Right
(Slick) 1 1 1 1 1
2 {LW-15636 MAGNETO, Right (Slick Model 4250) 1 1 1 1 1
3 |77743 HARNESS ASSY., Ignition, right 1 1 1 ] 1
4 |[LW-16596 MAGNETO & HARNESS ASSY., Right
(Slick) 1
5 |LW-15636 MAGNETO, Right (Slick Model 4250) 1
6 [LW-15866 HARNESS ASSY.. Ignition, right 1
7 | LW-16590 MAGNETO & HARNESS ASSY., Right
(Slick) 1 1
8 |LW-16595 MAGNETO, Right (Slick Mode! 4281,
impulse coupling) 1 1
9 |77743 HARNESS ASSY ., Ignition, right 1 1
10 | LW-16685 MAGNETO & HARNESS ASSY., Right
(Slick) 1
11 [LW-16594 MAGNETO, Right (Slick Model 4252,
impulse coupling) 1
12 |77743 HARNESS ASSY., Ignition, right 1
13 [LW-15637 MAGNETO & HARNESS ASSY., Left
(Slick) 1 1 1
14 | LW-15638 MAGNETO, Left (Slick Model 4251,
impulse coupling) 1 1 1
15 | 77745 HARNESS ASSY., Ignition, left 1 1 1
16 | LW-16587 MAGNETO & HARNESS ASSY., Left
(Slick) 1 1
17 | LW-16594 MAGNETO. Left {Slick Model 4252,
impulse coupling) 1 1
18 | 77745 HARNESS ASSY., Ignition, left 1 1
19 | LW-16588 MAGNETO & HARNESS ASSY., Left
(Slick) 1
20 | LW-16595 MAGNETO, Left (Slick Mode! 4281,
impulse coupling) 1
21 | LW-15868 HARNESS ASSY., Ignition, left 1
22 | LW-16589 MAGNETO & HARNESS ASSY., Left
(Slick) 1 1
23 | LW-16595 MAGNETO, Left (Slick Model 4281,
impulse coupling) 1 1
24 | 77745 HARNESS ASSY., Ignition, left 1 1
25 161665 GEAR, Magneto, impulse coupling 1 1 1 1 1
61665 GEAR, Magneto, impulse coupling 2 2 2
26 {61163 GEAR, Magneto 1 1 1 1 1
27 | LW-12706 ADAPTER, Magneto, impulse coupling 1 1 1 1 1
LW-12706 ADAPTER, Magneto, impulse coupling 2 2 2
28 | 62224 GASKET, Magneto adapter and magneto 1 1 1 1 1
62224 GASKET, Magneto adapter and magneto 2 2 2

4-3



LYCOMING 0-235 SERIES PARTS CATALOG

IGNITION SYSTEM
MAGNETOS AND MAGNETO DRIVES (Cont.)

FIG. \ a QUANTITY PER ASSEMBLY
PART

REF.|  LUMBER DESCRIPTION f S TSISL5L 51510 1515] 50505 [5]b
20 l. BI|ClA|C|A|B|ClA|AlIB|C|A]|C AlC
29 L W-12681 GASKET, Magneto 2 2 2 2 2 2
30 | 76961 CLAMP, Magneto 4 4 4 4 4
31 LW-14057 CLIP, 1 wire 2 2 2 2 2 2

LW-14057 CLIP, 1 wire 4
32 LW-14060 CLIP, 2 wire 3 3 3 3 3 3
33 | STD-475 WASHER, 5/16 lock, internal teeth 4 4 4 4 4 4
34 STD-1727 WASHER, Plain, 3/4 0D x 21/64 ID

x 1/8 thick 4] |4 4 4] [a 4

35 STD-1410 NUT, 5/16-18 plain 4 4 4 4 4 4
36 STD-761 COTTER PIN, 3/32 dia. x 1.00 long 1 1 1 1 1

STD-761 COTTER PIN, 3/32 dia. x 1.00 long 2 2 2

Figure 20. Magnetos and Magneto Drives

44



LYCOMING

IGNITION SYSTEM
IGNITION HARNESS AND LEAD ASSEMBLY (SLICK)

0-235 SERIES PARTS CATALOG

FIG. oART a QUANTITY PER ASSEMBLY
REE.|  wumBeR DESCRIPTION RIVIE|r a2z ) 2]z 2 22| 2le 2 [Y)2]2
21 L BiC|A|lC|A|B|C|AlA|B|CIA|C AlC
1 | LW-M-2403 HARNESS ASSY., Left magneto (Slick) 11 1 1 1)1 1 11
LW-M-2415 HARNESS ASSY., Left magneto (Slick) 1 1
LW-M-2404 HARNESS ASSY.. Right magneto (Slick) 11 1 1 101 i 11
LW-M-2416 HARNESS ASSY., Right magneto (Slick) 1 1
2. |LW-M-2375 PLATE, Spark plug cable 2|2 2 212 22| 2 2
3 1 LW-14060 CLIP, Two wire for 1/4 screw 313 3 312 3132 3 3|3
4 | LW-14057 CLIP, One wire for 1/4 screw 2 2
5 {71909 CLAMP,  1-1/2 ID (Offset) 414 4 4 414 4 414
6 {LW-16266-25-50 {CLAMP 111 1 101 1111 1 171
7 |STD-8 WASHER, 1/4 plain 111 1 118 1118 1 111
8 |STD-160 WASHER, 1/4 lock, internal teeth 212 2 2 212 2 2|2
9 |STD-696 WASHER, 1/4 plain un un
10 | AN500-416-12 SCREW, 1/4-20 x 3/4 long, fill. hd. 101 1 1 1)1 1 101
11 | AN500A-416-10 | SCREW, 1/4-20 x 5/8 long 11 1 1 111 1 101
12 | STD-553 SCREW, 6/32 x 1/2 long, rd. hd. 414 4 4 4(4 4 414
13 | STD-1874 SCREW, 1/4-20 self-locking 4 4
14 | STD-1411 NUT, 1/4-20 plain 11 1 1 1)1 1 111
15 {AN365-632A NUT, 6-32 self-locking 414 4 4 414 4 414
16 | 76734 ZIP STRAP 2|2 2 2|6 2|12(6 2 2|2
* | M-1985-48 LEAD ASSY., Replacement top & bottom
leads (LW-M-2403 & LW-M-2404
harnesses) un {un un un un {un un un {un
* | M-1985-48 LEAD ASSY., Replacement top feads,
except for 1T, 2T, (LW-M-2415 &
LW-M-2416 harnesses) un un
* | M-1985-72 LEAD ASSY., Replacement 1T, 2T leads
(LW-M-2415 & LW-M-2416 harnesses) un un
* | 76923-48570-63 | LEAD ASSY., Replacement, top and
bottom leads (78539 harness) un|un un un un un
*176923-72590-63 |LEAD ASSY., Replacement, Nos. 1 & 2
top leads (78546 harness) un un
* | 76923-48590-63 | LEAD ASSY., Replacement, Nos. 3 & 4
top ieads (78546 harness) un un
* ]176923-48570-63 | LEAD ASSY., Replacement, bottom leads
(78546 harness) un un

* Replacement lead assemblies have spark plug terminal end assembled and are shipped with necessary parts to complete magneto end
assembly after being cut to proper length.



LYCOMING 0-235 SERIES PARTS CATALOG

Figure 21. Ignition Harness and Lead Assembly (Slick)

4-6



LYCOMING 0-235 SERIES PARTS CATALOG

IGNITION SYSTEM
SPARK PLUGS

FIG. PART a QUANTITY PER ASSEMBLY
REF numBER DESCRIPTION RICISITIE 25 2 2 2] 5 2 2l 2 Y] ]2
22 L BI|C|A|C|A[B|C|A[A|[B|C|A|C AlC
1 [1182-B3 SPARK PLUG. (Champion REM-40E),
high compression, shielded 8 8
1182-B6 SPARK PLUG, {Champion EM-41E),
low compression, shielded 8/8(8{8|8 8
1182-J3 SPARK PLUG, (Champion REM-38E),
high compression, shielded 8 8/8/8/8[8|8
1182-B7 SPARK PLUG. (Champion REM-37BY),
extended electrode, shielded 8/8|8 8
1182-P3 SPARK PLUG, (AC-SR-86),
resistor type, shielded 88 8/8|8
NOTE

The above spark plugs are these used in current production only; this list does not include additional spark plugs that are approved for use in
these engines. See latest edition of Service Instruction No. 1042 for complete listing of all approved spark plugs.



LYCOMING 0-235 SERIES PARTS CATALOG

Figure 22. Spark Plugs
4-8



LYCOMING 0-235 SERIES PARTS CATALOG

ELECTRICAL COMPONENTS
VOLTAGE REGULATORS, RELAY, ALTERNATOR AND GENERATOR DRIVE BELTS

FIG. PART a QUANTITY PER ASSEMBLY
REF!  wumBer DESCRIPTION RTIEITIE) 2] o 5 2 2 ]2 2] 2 2 2 |12
23 L BICIAIC[A|B|C|A]lA|B|C|A|C AlC
1 | 72205 REGULATOR, Voltage (12V - 20 Amp.) 111 1
62833 REGULATOR, Voltage (12V - 35 Amp.) 171 1
71745 REGULATOR, Voltage (12V - 50 Amp.) 11
LW-10185 REGULATOR, Voltage, 12V, full transistor 111 (RN EREREE N 101111
LW-15895 REGULATOR. Voitage, 12V, transistorized 1 1 1 1
LW-10179 REGULATQR, Voltage. 24V, full transistor 1 1
2 | 78059 RELAY, Overvoltage, 12V 1 11111 1 1 11101
3 | 60886 BELT, Generator drive 111 1
4 176026 BELT, Alternator drive (3/8 wide) Trtipt ittty 1)1




LYCOMING 0-235 SERIES PARTS CATALOG

-
~N

Figure 23. Voltage Regulators, Alternator and Generator Drive Belts

5-2



LYCOMING 0-235 SERIES PARTS CATALOG

ELECTRICAL COMPONENTS
GENERATOR MOUNTING AND ATTACHING PARTS

FIG. PART a QUANTITY PER ASSEMBLY
REF.|  NumBER DESCRIPTION s HRHHARHREHERR LR
24 L BiC|A|ClA|B|C|A]A|B|C|A]|C AlC
1 169113 BRACKET, Generator (For 12V - 20A) [ [ 1] 1
2 69452 BRACKET, Generator (For 12V - 35A &
50A) 101 1
3 |60733 SHIM, 11/32 ID x 1-1-/8 0D x
.005 thick un |un un
4 |STD-8 WASHER, 1/4 plain 11 1
5 |STD-160 WASHER, 1/4 lock 313 3
6 |STD-2084 BOLT, 1/4-20 x 1-3/4 long, hex. hd. 171 1
7 |STD-1414 BOLT, 1/4-20 x 1-1/2 long, hex. hd. 111 1
8 |STD-1215 BOLT, 1/4-20 x 1-1/4 long, hex. hd.. 2|2 2
9 |STD-14M11 NUT, 1/4-20 plain 11 1
10 | 76028 LINK, Generator adjusting 111 1
11 |STD-35 WASHER, 5/16 plain ii1 1
12 |LW-31H.75 BOLT, 5/16-18 x 3/4 long, hex. hd. dr. 212 2
13 | STD-1727 WASHER, Plain, 3/4 0D x 11/32 ID
x 1/8 thick 111 1
14 | STD-1834 BOLT, 5/16-18 x 1-1/16 long,
hex. hd. dr. 111 1
15 |STD-1835 BOLT, 5/16-18 x 1-23/64 long,
hex. hd. dr. 101 1
16 | STD-35 WASHER, 5/16 plain unjun| [un
17 | STD-1420 NUT, 5/16-18 slotted 2]2 2
18 | STD-68 PIN, Cotter, 1/16 dia. x 1/2 long 212 2
19 69951 STRUT. Generator support 11 1
20 |LW-31H.75 BOLT, 5/16-18 x 3/4 long, hex. hd. dr. 111 1

5-3



0-235 SERIES PARTS CATALOG

LYCOMING

Figure 24. Generator Mounting and Attaching Parts

5-4



LYCOMING 0-235 SERIES PARTS CATALOG

ELECTRIAL COMPONENTS
ALTERNATOR MOUNTING AND ATTACHING PARTS

FIG. oART ?l QUANTITY PER ASSEMBLY
REF.)  numBER DESCRIPTION AR EREE R
25 L Blcla{C|alB|C|Aala|B|C|A|C AlC
1 ]78158 BRACKET, Alternator P rprprp)rptp1)1 1
LW-13039 BRACKET, Alternator 1
2 |73383 LOCKPLATE, 5/16 bolt x 1.00 spacing 1
3 |STD-8 WASHER, 1/4 plain  ~ FEIA i) 1
4 |STD-160 WASHER, 1/4 lock, internal teeth 31313/3[3[3/3{3[3]3/3[3/3]3 3
5 |STD-2084 BOLT, 1/4-20 x 1-3/4 long, hex. hd. TP 1f1f111 1
6 |STD-1215 BOLT, 1/4-20 x 1-1/4 long, hex. hd. 2l2l2(2(2(2(2(2|2|2|2]2]|2]|2 2
7 |STD-1838 BOLT, 5/16-18 x 15/16 long, hex. hd. 2
8 |STD-1411 NUT, 1/4-20 plain RN IR IR IR IR IRInREnEn 1
9 |75380 LINK, Alternator adjusting IERER IR IR IR IR IR IR IRERERE R
10 | STD-35 WASHER, 5/16 plain TPyt
11 {LW-31H.75 BOLT, 5/16-18 x 3/4 long, hex. hd. dr. TPy sp | ptyt)1]
12 | STD-1727 WASHER, Plain, 3/4 0D x 11/32 1D x
1/8 thick IERER IR IR AN IR AR IR InIRIn IR IR R
13 |{LW-31H.75 BOLT, 5/16-18 x 3/4 long, hex. hd. dr. IR AR ER AR IR IR ERERIRERIRIRIREE!
14 | 74323 STRUT, Alternator support IR EREE NI ERIREEEREREREREn!
15 |LW-31H.75 BOLT, 5/16-18 x 3/4 long, hex. hd. dr. RN IR IRERIRInIRERERERER
16 | STD-690 WASHER, 13/16 0D x 3/8 ID x 1/16
thick TPttty 1
17 1AN6-14 BOLT, 3/8-24 x 1-37/64 long, hex. hd.
dr. end RN AR AR IR NN IR InInEnEnEE!
18 | STD-690 WASHER, 13/16 0D x 3/8 ID x 1/16
thick un |un tun {un{unfunfunfun{unjun|un {un{unjunjunfun
19 | STD-872 NUT, 3/8-24 slotted IR IR AR AR IR IR EnInInIRERERER
20 |STD-713 PIN, Cotter, 3/32 dia. x 3/4 long SRR AR AR IR ERERERIRInEnEnEn
21 | AN6-16 BOLT, 3/8-24 x 1-53/64 long, hex. hd.
dr. end 1 111
22 | ANB-13 BOLT, 3/8-24 x 1-7/16 long, hex. hd.
dr. end IERERAR AR AR IR IR ERERERERIREARInEE!
23 | 76534 SHIM, 1-1/8 0D x 13/32 ID x 1/64
thick un [un|un {un [unjun fun|unfunjunfunjun{unfunjunjun
24 | STD-690 WASHER, 13/16 0D x 3/8 ID x 1/16
thick unjun {un fun{unfunjunfunjunjunfuniunfunjunfunjun
25 | STD-872 NUT, 3/8-24 slotted TLA(I (It typrptp1p1(t
26 | STD-713 PIN, Cotter, 3/32 dia. x 3/4 long TPyt 1prpt)
27 | STD-1414 BOLT, 1/4-20 x 1-1/2 long, hex. hd. 11 1
28 |STD-1419 BOLT, 1/4-20 x 1-1/8 long, hex. hd. 2|2 2
29 |STD-8 WASHER, 1/4 plain 4|4 4
30 |STD-160 WASHER, 1/4 shakeproof lock 313 3
31 | STD-1411 NUT, 1/4-20 plain 111 1
32 |LW-10729 LINK, Alternator adjusting 11 1
33 [STD-35 WASHER, 5/16 plain 111 1
34 |STD-1858 BOLT, 5/16-18 x 29/32 long, hex. hd. 1] 1 1
35 |STD-2084 BOLT, 1/4-20 x 1-3/4 long, hex. hd. 11
36 | STD-1215 BOLT, 1/4-20 x1-1/4 long, hex. hd. | 212

5-5



LYCOMING 0-235 SERIES PARTS CATALOG

ELECTRICAL COMPONENTS
ALTERNATOR MOUNTING AND ATTACHING PARTS (Cont.)

FIG a QUANTITY PER ASSEMBLY
; PART

REF. clelelcleirl ekl klL|r]min|N
NUMBER DESCRIPTION 61 ARV A A A I AV A I A AFARR AR

25 L Blclalc|alB|c|alalBlclalc Alc

37 [STD-8 WASHER, 1/4 plain 12112

38 |STD-160 WASHER, 1/4 shakeproof lock 33

39 [STD-1411 NUT, 1/4-20 plain K

Figure 25. Alternator Mounting and Attaching Parts

5-6



LYCOMING 0-235 SERIES PARTS CATALOG

ELECTRICAL COMPONENTS
GENERATOR AND ALTERNATOR ASSEMBLIES

FIG. PART a QUANTITY PER ASSEMBLY
REF. NUMBER DESCRIPTION tfggggg;;g;;;;;ygg
26 L BIC|A|C|A|B|C|A|AIB|C|A|C AlC
1 |6e8767 GENERATOR, 12V - 35A (1101900) 111 1]
71744 GENERATOR, 12V - 50A (1101915) 1)1
2 | 78401 ALTERNATOR, 12V - 40A, externally
grounded (ALE-6406)- 1 11
LW-14303* ALTERNATOR, 12V - 40A, externally
grounded (ALE-6420) 1
LW-14301* ALTERNATOR, 12V - 40A, externally
grounded (ALE-8420) 1 1
78308* ALTERNATOR, 12V - 40A, externally
grounded (ALE-8406) 111 1 11
LW-12832* ALTERNATOR ASSY., 12V - 60A,
internally grounded 1 1 1
LW-12739 STRAP, Alternator ground 1 1 1
LW-14319* ALTERNATOR, 24V - 50A, externally
grounded (ALT-8421) 1
LW-14309* ALTERNATOR, 12V - 60A, externally
| grounded (ALY-8420) 1)1 1111
LW-14308* ALTERNATOR, 12V - 60A, less
thermocouples, externally grounded
(ALY-8420) 11111 11111 11 1]1
LW-14310* ALTERNATOR, 12V - 60A, externally
grounded (ALY-6420) 1 111
LW-12833* ALTERNATOR ASSY., 12V - 60A,
internally grounded 1
LW-12739 STRAP, Alternator ground 1
LW-12834* ALTERNATOR ASSY., 12V - 60A,
internally grounded 1 1
LW-12739 STRAP, Alternator ground 1 1
LW-14316* ALTERNATOR, 12V - 70A, less
thermocouples, externally grounded
- (ALX-8421) 1
LW-14317* ALTERNATOR, 12V - 70A, externally
grounded (ALX-8421) 1
LW-14324* ALTERNATOR, 24V - 70A, less
thermocouples, externally grounded
ALU-8421) 1
* 3.25:1 Ratio.

5-7



LYCOMING 0-235 SERIES PARTS CATALOG

Figure 26. Generator and Alternator Assemblies

5-8



LYCOMING 0-235 SERIES PARTS CATALOG

ELECTRICAL COMPONENTS
STARTER MOTOR AND ATTACHING PARTS

FIG. oART a QUANTITY PER ASSEMBLY
REF)  numBER DESCRIPTION SRR HRREREAEERGHE
27 |. Bl{ClA{C|A|B|C|A|A[B|C]A|C AlC
1 [76210 | STARTER, 12 volt, 10/12 pitch pinion
(MZ-4204) IR EREEBEEEE
69953 STARTER, 24 volt; 10/12 pitch pinion
(1109669) . 1 1
LW-16207 STARTER, 24 volt, 10/12 pitch pinion
(MMU-4001) 111 1
LW-15571 STARTER, 12 volt, 12/14 pitch pinion
(MZ-4222) 1
2 [sTp-35 WASHER, 5/16 plain 4
3 [STD-475 WASHER, 5/16 lock, internal teeth 4
4 |LW-31-1.09 BOLT, 5/16-18 x 1-3/32 long, hex. hd. | 4
5 |STD-2156 BOLT, 5/16-18 x 1-5/32 long, hex. hd. 1
6 |[STD-1410 NUT, 5/16-18 plain 3
7 |Lw-12083 SWITCH, Magnetic (SAZ-4201-E-1) 171 TR EE
8 |LW-12085 SWITCH, Magnetic (SAZ-4401C-1) 1 1

5-9



0-235 SERIES PARTS CATALOG

LYCOMING

Figure 27. Starter Motor and Attaching Parts

5-10



LYCOMING 0-235 SERIES PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
OIL SUMP ASSEMBLY AND OIL SUCTION SCREEN

FIG. PART a QUANTITY PER ASSEMBLY
REF.|  wumBER DESCRIPTION A SIEITISL5(5]50502 15 5252 |V ] b
28 L BlcialcialBicialalBicialcC alc
1 161374 SUMP ASSY., 0il 11111 1
62318 SUMP ASSY ., Oil 111 BRI ERERERER
2 61376 CONNECTION, Intake pipe, front 2
3 161377 CONNECTION, Intake pipe, rear 2
4 | 25C-11 STUD, 1/4-20 x 1-3/8 long 4
5 | STD-551 PLUG, 1/2-14 NPT, Sq. hd. 1
6 |LW-13353 GASKET, QOil sump 1
7 |STD-8 WASHER, 1/4 plain 32
8 |STD-160 WASHER, 1/4 lock, internal teeth 20
9 |STD-1204 BOLT, 1/4-20 x 15/16 long, hex. hd- 18
10 | STD-1411 NUT, 1/4-20 plain 14
11 160820 GASKET, Qil suction tube flange 1
12 (61381 TUBE ASSY.. Oil suction 1
13 | STD-1227 WASHER, 1/4 plain, copper 2
14 | STD-1433 BOLT, 1/4-20 x t-1/2 long. hex. hd. 2
t5 |STD-8 WASHER, 1/4 plain (Max. 4) un
16 | STD-1409 NUT, 1/4-20 siotted shear 2
17 | STD-68 PIN, Cotter, 1/16 x 1/2 long 2
18 | 61378 SCREEN, 0Qil suction 1
19 | STD-1045 GASKET, 1-1/4 ID x 1-1/2 OD x
3/32 annular 1
20 (61358 PLUG, 1-1/2 x 1-1/4-12, hex. hd. 1

6-1




0-235 SERIES PARTS CATALOG

LYCOMING

\l

i O ‘\"\\‘\\\J‘sf Ma
NN

N

' \ 7
o gty

— 0 / i) __ S t@ A@(@
TN \\. ’ a&v&. :”.4_ — ;

700
o M - —— e

9
S~
/o -
7 \
u ol e g (- o, e

8192

Figure 28. Oil Sump Assembly and Oil Suction Screen

6-2



LYCOMING 0-235 SERIES PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
INTAKE PIPE ASSEMBLY

FIG. PART a QUANTITY PER ASSEMBLY
REE|  numBER R AHEHARRHE
29 L B|C|A[CIA[B|[C{A|A|B|C[A|C AlC
1 |LW-16728 PIPE, Intake cyls. nos. 1 & 2 2
2 | LW-16730 PIPE, Intake, cyl. no. 3 1
3 |LW-16729 PIPE, Intake, cyl. no. 4 1
4 |STD-1196 HOSE, 1-1/2 1D x 1-7/8 x
1-1/2 long 4
5 [LW-15592-8-28 | CLAMP, Hose 8
6 |71973 GASKET, 2 bolt flange, 1-7/8 1D 4 :
7 |74360 FLANGE, Intake pipe, upper 44|1414(4(414(4(4]4(414/4(414]4
LW-16731 FLANGE, Intake pipe, upper 4 4
8 |STD-8 WASHER, 1/4 plain 8
9 |[STD-160 WASHER, 1/4 lock, internal teeth 8
10 I STD-1215 BOLT, 1/4-20 x 1-1/4 long, hex. hd. 8

6-3



0-235 SERIES PARTS CATALOG

LYCOMING

Figure 29. Intake Pipe Assembly

6-4



LYCOMING 0-235 SERIES PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
CARBURETOR ASSEMBLY

FIG. PART a QUANTITY PER ASSEMBLY
REF. NUMBER DESCRIPTION :f f;‘ f13 g ; g *2'* ; ; '2< 5 5 g
30 L BIC|A A|B|C|A|A|B AfC A
1 [60592 GASKET, Carburetor ) 1
2 | 61547 CARBURETOR, Marvel-Schebler, MA-3A
(10-3103-1) 101 1 1
77939 CARBURETOR, Marvel-Schebler, MA-3PA
(10-4978-1) 1 1
77585 CARBURETOR, Marvel-Schebler, MA-3A
(10-4953) 1
LW-10619 CARBURETOR, Marvel-Schebler, MA-3PA
(10-5050) 1 111
LW-13133 CARBURETOR, Marvel-Schebler, MA-3PA
(10-5126) 111 1
LW-14016 CARBURETOR, Marvel-Schebler, MA-3PA
(10-5142) 111 111 1
LW-15496 CARBURETOR, Marvei-Schebier, MA-3A
(10-5199) 11
LW-16073 CARBURETOR, Marvel-Schebler, MA-3PA
(10-5220) 1 101
LW-16677 CARBURETOR, Marvel-Schebler, MA-3PA
(10-5257) 1
LW-16907 CARBURETOR, Marvel-Schebler, MA-3PA
(10-5267) 1
3 |STD-8 WASHER, 1/4 plain 4
4 |STD-160 WASHER, 1/4 lock, internal teeth 4
5 |STD-1411 NUT, 1/4-20 plain 4

6-5




2116

LYCOMING 0-235 SERIES PARTS CATALOG
S ~ | | \

NN

~N
< N
/ \\ ~

Figure 30. Carburetor Assembly
6-6



LYCOMING 0-235 SERIES PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
PRIMING SYSTEM

LA — a QUANTITY PER ASSEMBLY
REF.|  vumBeR DESCRIPTION NHRREHEHBHE R E
31 L BlclAa|ClAalBfC|AalA|lB|C|A]C AlC
1 ]1102* PLUG, 1/8-27 NPT, Allen hd. 4
2 | LW-12098-1-170 | TUBE ASSY., Primer cylinders,
nos. 1 & 2 2] 2 2] 2]2]2 2 22
3 [LW-12098-1-116 |TUBE ASSY., Primer cylinders,
nos. 3 & 4 2] 2 212[ 272 p) 2] 2
4 |LW-12098-0-100 | TUBE ASSY., Primer, intermediate 2] 2 212722 2 212
5 |LW-16266-25-13 |CLAMP 4] 4 41444 4 414
6 |71909 CLAMP, 1-1/2 1D with 1/4 dia. offset 44 41444 4 4] 4
7 [STD-553 SCREW. No. 6-32 x 1/2 long, rd. hd. 4] 4 4444 4 414
8 |AN365-632A NUT, No. 6-32, self-locking 414 414|14|4 4 44
9 [STD-853 TEE. Union, 1/8 tube 313 3/3[3]3 3 33
10 | 74225 NIPPLE ASSY., Primer 44 alalala 4 4] 4

* Assemble in cylinder heads.

6-7



LYCOMING 0-235 SERIES PARTS CATALOG

Figure 31. Priming System
6-8



LYCOMING SERIES PARTS CATALOG

SECTION 7
SERVICE KIT SECTION
SEAL AND GASKET SET
0-235 SERIES

Part No. Part Name Qty.
61499-1 SEAL AND GASKET SET 1
STD-111 GASKET 1
STD-208 SEAL, Oil 1
STD-294 GASKET, Annular 2
STD-1045 GASKET, Annular 2
8313 GASKET, Vac. pump 2
60096 GASKET, Fuel pump 1
60592 GASKET, Carb. 1
60820 GASKET, Oil suction tube flange 1
LW-18639 LOCKPLATE, Crankshaft gear 1
LW-14260 SEAL, Tach. shaft 1
61173 GASKET, Oil press. hsg. 1
61183 GASKET, Accy. adapter 1
61523 CONTAINER 1
61531 GASKET, Hydraulic valve 1
62224 GASKET, Mag. adapter 3
LW-18661 SEAL, Shroud tube 16
65321 GASKET, Exhaust flange 4
68315 GASKET, Accy. dr. adapter 1
LW-13353 GASKET, Oil sump 1
71973 GASKET, Intake flange 4
72053 GASKET, Gov. drive 1
72059 GASKET 1
72078 LOCKPLATE, Cam gear 2
72091 RING, Oil seal 8
73383 LOCKPLATE 1
73817 LOCKPLATE, Camshaft idler gear shaft 2
73818 GASKET, Accy. hsg. 1
74065 RING, Oil level gage seal 1
74068 RING, Oil level gage seal 1
75906 GASKET, Rocker box cover 4
76940 SEAL, Crankshaft oil 1
LW-13792 SEAL, Crankshaft oil 1
LW-12681 GASKET, Mag. 2
LW-12795 GASKET 1
LW-11632 RING, Oil seal 6
62869 RING, Cyl. base 4
LW-12040 TOP OVERHAUL GASKET SET 1
62869 SEAL, Cylinder base 4
LW-18661 SEAL, Shroud tube 16
71973 GASKET, Intake, 2 bolt flange 4
75906 GASKET, Rocker box cover 4




LYCOMING 0-235 SERIES PARTS CATALOG

SECTION 7
SERVICE KIT SECTION
CYLINDER, PISTON AND RING ASSY.
0-235-C1, -C1B, -C2A, -C2C, -H2C

Part No. Part Name Qty.
75805 CYLINDER, PISTON AND RING ASSY. 1
LW-16701 CYLINDER AND HEAD ASSY. 1
66429 VALVE, Intake 1
66531 VALVE, Exhaust 1
LW-13320 SEAT, Valve spring, inner spring 2
61252 SEAT, Valve spring, outer spring 2
LW-11800 SPRING, Valve, outer 2
LW-11795 SPRING, Valve, auxiliary 2
LW-10077 SEAT, Valve spring 2
60009 KEY, Valve 4
60831 ROCKER ASSY., Valve 2
LW-13790 SHAFT, Valve rocker 1
1102 PLUG, .125 pipe x .375 long (socket) 1
75906 GASKET, Rocker box cover 1
61247 COVER, Rocker box 1
STD-1925 SCREW, .250-20 x .63 long fill. head, self-locking 6
73807 SCREW, Valve adjusting 2
STD-587 NUT, .5625-18 x .16 thick 2
71195 BOX, Set-up 1
73851 PISTON 1
60827 PIN, Piston 1
60828 PLUG, Piston pin 2
LW-13672 RING, Piston, top compression 1
LW-13658 RING, Piston, scraper 1
62869 RING, Oil seal (cylinder base) 1
LW-18661 SEAL, Shroud tube 4
LW-12892 BUTTON, Thrust 2
STD-1215 BOLT 2
73806 PUSH ROD ASSY. 2
LW-16867 RING, Oil regulator 1

7-2



LYCOMING

SECTION 7
SERVICE KIT SECTION

CYLINDER, PISTON AND RING ASSY.

0-235-F2A, -F2B, -J2A

0-235 SERIES PARTS CATALOG

Part No. Part Name Qty.
LW-12591 CYLINDER, PISTON AND RING ASSEMBLY 1
STD-587 NUT, 9/16-18 x 5/32 thick 2
STD-1215 BOLT 2
STD-1925 SCREW, 1/4-20 x 5/8 long, fill. hd. 6
1102 PLUG, 1/8 pipe x 3/8 long, socket 1
60009 KEY, Valve 4
LW-13790 SHAFT, Valve rocker 1
60831 ROCKER ASSY., Valve 2
61247 COVER, Rocker box 1
LW-13320 SEAT, Valve spring, inner 2
61252 SEAT, Valve spring, outer 2
62869 RING, Oil seal (cylinder base) 1
LW-18661 SEAL, Shroud tube 4
71195 BOX, Set-up 1
73807 SCREW, Valve adjusting 2
75906 GASKET, Rocker box cover 1
LW-13445 PIN, Piston 1
78862 RING, Piston compression 2
78864 RING, Piston, oil regulator 1
LW-10077 SEAT, Valve spring 2
Lw-11621 PISTON 1
LW-11625 PLUG, Piston pin 2
LW-11633 CYLINDER ASSY., Nitrided 1
LW-11634 VALVE, Exhaust 1
LW-11795 SPRING, Valve, auxiliary 2
LW-11800 SPRING, Valve, outer 2
LW-11901 VALVE, Intake 1
LW-12892 THRUST BUTTON 2

7-3



LYCOMING

SECTION 7

SERVICE KIT SECTION

0-235 SERIES PARTS CATALOG

CYLINDER, PISTON AND RING ASSY.
0-235-K2A, -K2B, -K2C, -L2A, -L.2C, -M1

Part No. Part Name Qty.
LW-13969 CYLINDER, PISTON AND RING ASSEMBLY 1
STD-587 NUT, 9/16-18 x 5/32 thick 2
STD-1215 BOLT 2
STD-1925 SCREW, 1/4-20 x 5/8 long, fill. hd. 6
1102 PLUG, 1/8 pipe x 3/8 long, socket 1
60009 KEY, Valve 4
LW-13790 SHAFT, Valve rocker 1
60831 ROCKER ASSY., Valve 2
61247 COVER, Rocker box 1
LW-13320 SEAT, Valve spring, inner spring 2
61252 SEAT, Valve spring, outer spring 2
62869 RING, Oil seal, cylinder base 1
LW-18661 SEAL, Shroud tube 4
71195 BOX, Set-up 1
73807 SCREW, Valve adjusting 2
75906 GASKET, Rocker box cover 1
78862 RING, Piston compression 2
78864 RING, Piston, oil regulating 1
LW-10077 SEAT, Valve spring 2
LW-11625 PLUG, Piston pin 2
LW-11633 CYLINDER ASSY., Nitrided 1
LW-11634 VALVE, Exhaust 1
LW-11795 SPRING, Valve auxiliary 2
LW-11800 SPRING, Valve outer 2
LW-11901 VALVE, Intake 1
LW-13445 PIN, Piston 1
LW-13623 PISTON 1
LW-12892 THRUST BUTTON 2

7-4



LYCOMING

SECTION 7
SERVICE KIT SECTION

CYLINDER, PISTON AND RING ASSY.

0-235-C1, -C1B, -C2A, -C2C, -H2C

0-235 SERIES PARTS CATALOG

Part No. Part Name Qty.
LW-14126 CYLINDER, PISTON AND RING ASSEMBLY 1
60009 KEY, Valve 4
60037 VALVE, Intake 1
60072 RING, Piston, scraper 1
LW-13790 SHAFT, Valve rocker 1
60827 PIN, Piston 1
60828 PLUG, Piston pin 2
60831 ROCKER ASSY., Valve 2
LW-16867 RING, Piston, oil regulating 1
61247 COVER, Rocker box 1
61251 SEAT, Valve spring, inner 2
61252 SEAT, Valve spring, outer 2
62869 RING, Oil seal, cylinder base 1
LW-18661 SEAL, Shroud tube 4
68196 RING, Piston, compression 2
71195 BOX, Set-up 1
73807 SCREW, Valve adjusting 2
73851 PISTON 1
75906 GASKET, Rocker box cover 1
73806 PUSH ROD ASSY. 2
STD-587 NUT, 9/16-18 x 5/32 thick 2
STD-1215 BOLT 2
STD-1925 SCREW, 1/4-20 x 5/8 long, fill. hd. 6
LW-10077 SEAT, Valve spring 2
LW-11634 VALVE, Exhaust 1
LW-11795 SPRING, Valve, auxiliary 2
LW-11800 SPRING, Valve, outer 2
LW-12986 CYLINDER ASSY., Plain 1
LW-12892 THRUST BUTTON 2

7-5



LYCOMING

SECTION 7
SERVICE KIT SECTION

CYLINDER, PISTON AND RING ASSY.

0-235 SERIES PARTS CATALOG

0-235-N2C
Part No. Part Name Qty.
LW-18660 CYLINDER, PISTON AND RING ASSEMBLY 1
STD-587 NUT, 9/16-18 x 5/32 thick 2
STD-1215 BOLT 2
STD-1925 SCREW, 1/4-20 x 5/8 long, fill. hd. 6
1102 PLUG, 1/8 pipe x 3/8 long, socket 1
60009 KEY, Valve 4
60831 ROCKER ASSY., Valve 2
61247 COVER, Rocker box 1
LW-13320 SEAT, Valve spring, inner 2
61252 SEAT, Valve spring, outer 2
LW-13790 SHAFT, Valve rocker 1
62869 RING, Oil seal (cylinder base) 1
LW-18661 SEAL, Shroud tube 4
71195 BOX, Set-up 1
73807 SCREW, Valve adjusting 2
75906 GASKET, Rocker box cover 1
LW-13445 PIN, Piston 1
78862 RING, Piston compression 2
78864 RING, Piston, oil regulator 1
LW-10077 SEAT, Valve spring 2
LW-13623 PISTON 1
LW-11625 PLUG, Piston pin 2
LW-18290 CYLINDER ASSY., Nitrided 1
LW-11634 VALVE, Exhaust 1
LW-11795 SPRING, Valve, auxiliary 2
LW-11800 SPRING, Valve, outer 2
LW-11901 VALVE, Intake 1
LW-12892 THRUST BUTTON 2

7-6



LYCOMING 0-235 SERIES PARTS CATALOG

NUMERICAL INDEX

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
AN365-632A Nut 4-5 LW-12892 Thrust Button 3-5
AN365-632A Nut 6-7 LW-12947 Crankshaft Assy. 1-5
AN500A-416-10  Screw 4-5 LW-12986 Cylinder and Head Assy. 3-3
AN500-416-12 Screw 4-5 LW-12999 Plate 2-13
ANG6-13 Bolt 5-5 LW-13039 Bracket 5-5
ANG6-14 Bolt ' 5-5 LW-13133 Carburetor 65
ANG6-16 Bolt 5-5 LW-13215 Qil Filter 2-13
AN6-21 Bolt 1-11 LW-13257 Crankcase Assy. 1-1
ANG6-34A Bolt 1-11 LW-13282 Crankcase Assy. 1-1
AN777-8D Elbow 2-13 LW-13303 Hook 39
ANB816-8 Nipple 2-13 LW-13304 Baffle Assy. 39
AN901-8A Gasket 2-13 LW-13320 Seat 3-7
LW-10077 Seat 3-7 LW-13353 Gasket 6-1
LW-10179 Regulator 5-1 LW-13445 Pin 3-1
LW-10185 Regulator 5-1 LW-13623 Piston 31
LW-10619 Carburetor 6-5 LW-13675 Support Assy. 1-5
LW-10729 Link 5-5 LW-13775 Impeller Assy. 2-3
LW-11621 Piston 3-1 LW-13790 Shaft 3-5
LW-11622 Stud 1-1 LW-13792 Seal 1-7
LW-11623 Stud 1-1 LW-13884 Bearing 1-7
LW-11625 Plug 3-1 LW-13923 Bushing 3-1
LW-11626 Guide 3-3 LW-14016 Carburetor 6-5
LW-11631 Crankcase Assy. 1-1 LW-14057 Clip 4-4
LW-11632 Ring 1-7 LW-14057 Clip 4-5
LW-11633 Cylinder and Head Assy. 3-3 LW-14060 Clip 4-4
LW-11634 Valve 3-7 LW-14060 Clip 4-5
LW-11795 Spring 3-7 LW-14260 Seal 1-1
LW-11800 Spring 3-7 LW-14260 Seal 2-3
LW-11900 Seat 3-3 LW-14301 Alternator 5-7
LW-11901 Valve 3-7 LW-14303 Alternator 5-7
LW-12044 Housing Assy. 2-1 LW-14308 Alternator 5-7
LW-12083 Switch 5-9 LW-14309 Alternator 5-7
LW-12085 Switch 5-9 LW-14310 Alternator 5-7
LW-12098-0-100 Tube Assy. 6-7 LW-14316 Alternator 5-7
LW-12098-1-116  Tube Assy. 6-7 LW-14317 Alternator 57
LW-12098-1-170 Tube Assy. 6-7 LW-14319 Alternator 5-7
LW-12186 Nut 3-1 LW-14324 Alternator 5-7
LW-12681 Gasket 4-1 LW-14746 Gage 13
LW-12681 Gasket 4-4 LW-14752 Gage 1-3
LW-12693 Crankshaft Assy. 1-5 LW-14781 Gage 1-3
LW-12697 Crankshaft Assy. 1-5 LW-14792 Gage 1-3
LW-12699 Crankshaft Assy. 1-5 LW-15496 Carburetor 6-5
LW-12706 Adapter 4-1 LW-15571 Starter 59
LW-12706 Adapter 4-3 LW-15592-5-05 Clamp 39
LW-12739 Strap 5-7 LW-15592-8-28 Clamp 6-3
LW-12789 Tube Assy. 1-3 LW-15635 Mag. & Harness Assy. 4-3
LW-12795 Gasket 2-13 LW-15636 Magneto 4-3
LW-12832 Alternator Assy. 5-7 LW-15637 Mag. & Harness Assy. 4-3
LW-12833 Alternator Assy. 5-7 LW-15638 Magneto 4-3
LW-12834 Alternator Assy. 5-7 LW-157208 Kit Assy. 4-1

8-1



LYCOMING 0-235 SERIES PARTS CATALOG

NUMERICAL INDEX (Cont.)

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
LW-157209 Kit Assy. 4-1 LW-51360-58 Magneto 4-1
LW-15866 Harness Assy. 4-3 LW-52305-1 Kit Assy. 4-1
LW-15868 Harness Assy. 4-3 LW-M-2375 Plate 4-5
LW-15895 Regulator 5-1 LW-M-2403 Harness Assy. 4-5
LW-16011 Housing Assy. 2-1 LW-M-2404 Harness Assy. 4-5
LW-16073 Carburetor 6-5 LW-M-2415 Harness Assy. 4-5
LW-16207 Starter 5-9 LW-M-2416 Harness Assy. 4-5
LW-16266-25-13 Clamp 6-7 M-1985-48 Lead Assy. 4-5
LW-16266-25-38  Clamp 2-5 M-1985-72 Lead Assy. 4-5
LW-16266-25-50  Clamp 4-5 MS20822-6 Elbow 2-5
LW-163005-2 Magneto 4-1 STD-8 Washer 1-1
LW-163045-3 Magneto 4-1 STD-8 Washer 1-11
LW-163045-8 Magneto 4-1 STD-8 Washer 2-3
LW-16354 Crankcase Assy. 1-1 STD-8 Washer 2-11
LW-16577 Support Assy. 1-5 STD-8 Washer 2-13
LW-16587 Mag. & Harness Assy. 4-3 STD-8 Washer 4-5
LW-16588 Mag. & Harness Assy. 4-3 STD-8 Washer 5-3
LW-16589 Mag. & Harness Assy. 4-3 STD-8 Washer 55
LW-16590 Mag. & Harness Assy. 4-3 STD-8 Washer 5-6
LW-16594 Magneto 4-3 STD-8 Washer 6-1
LW-16596 Magneto 4-3 STD-8 Washer 6-3
LW-16596 Mag. & Harness Assy. 4-3 STD-8 Washer 6-5
LW-16677 Carburetor 6-5 STD-33 Washer 1-5
LW-16685 Mag. & Harness Assy. 4-3 STD-33 Washer 1-11
LW-16699 Seat 3-3 STD-33 Washer 2-9
LW-13701 Cylinder & Head Assy. 33 STD-35 Washer 2-3
LW-16703 Cylinder & Head Assy. 33 STD-35 Washer 2-5
LW-16704 Cylinder & Head Assy. 33 STD-35 Washer 2-7
LW-16728 Pipe 6-3 STD-35 Washer 35
LW-16729 Pipe 6-3 STD-35 Washer 5-3
LW-16730 Pipe 6-3 STD-35 Washer 5-5
LW-16731 Flange 6-3 STD-35 Washer 59
LW-16867 Ring 3-1 STD-43 Nut 1-1
LW-16907 Carburetor 6-5 STD-68 Pin 1-1
LW-18290 Cylinder & Head Assy. 33 STD-68 Pin 5-3
LW-18661 Seal 3-7 STD-68 Pin 6-1
LW-18694 Support Assy. 1-5 STD-111 Gasket 2-13
LW-18697 Crankshaft Assy. 1-5 STD-131 Screw 1-1
LW-18735 Crankcase Assy. 1-1 STD-160 Washer 11
LW-18736 Support Assy. 1-5 STD-160 - Washer 1-11
LW-31-1.09 Bolt 5-9 STD-160 Washer 2-3
LW-31H.75 Bolt 5-3 STD-160 Washer 2-11
LW-31H.75 Bolt 5-5 STD-160 Washer 2-13
LW-38-75 Bolt 2-9 STD-160 Washer 4-5
LW-349305-1 Magneto 4-1 STD-160 Washer 5-3
LW-349365-3 Magneto 4-1 STD-160 Washer 5-5
LW-349365-9 Magneto 4-1 STD-160 Washer 5-6
LW-51360-29 Magneto 4-1 STD-160 Washer 6-1
LW-51360-37 Magneto 4-1 STD-160 Washer 6-3
LW-51360-54 Magneto 4-1 STD-160 Washer 6-5

8-2



LYCOMING 0-235 SERIES PARTS CATALOG

NUMERICAL INDEX (Cont.)

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
STD-208 Seal 2-11 STD-1227 Washer 6-1
STD-251 Washer 39 STD-1350 Plug 2-13
STD-294 Gasket 2-13 STD-1409 Nut 1-11
STD-406 Dowel 1-3 STD-1409 Nut 6-1
STD-425 Washer 1-7 STD-1410 Nut 2-7
STD-475 Washer ' 2-5 STD-1410 Nut 3-5
STD-475 Washer 2-7 STD-1410 Nut 4-1
STD-475 Washer 3-5 STD-1410 Nut 4-4
STD-475 Washer 4-1 STD-1410 Nut 5-9
STD-475 Washer 4-4 STD-1411 Nut 1-11
STD-475 Washer 59 STD-1411 Nut 2-3
STD-514 Dowel 1-1 STD-1411 Nut 2-11
STD-551 Plug 6-1 STD-1411 Nut 2-13
STD-553 Screw 4-5 STD-1411 Nut 4-5
STD-553 Screw 6-7 STD-1411 Nut 5-3
STD-557 Dowel 1-1 STD-1411 Nut 5-5
STD-587 Nut 3-5 STD-1411 Nut 5-6
STD-596 Nut 1-11 STD-1411 Nut 6-1
STD-619 Washer 1-7 STD-1411 Nut 6-5
STD-665 Screw 39 STD-1414 Bolt 1-11
STD-678 Washer 1-11 STD-1414 Bolt 5-3
STD-678 Washer 2-9 STD-1414 Bolt 5-5
STD-684 Nipple 3-9 STD-1416 Bolt 1-11
STD-690 Washer 5-5 STD-1419 Bolt 1-11
STD-696 Washer 4-5 STD-1419 Bolt 5-5
STD-700 Elbow 3-3 STD-1420 Nut 2-3
STD-705 Bolt 1-9 STD-1420 Nut 5-3
STD-713 Pin 5-5 STD-1433 Boit 6-1
STD-761 Cotter Pin 4-4 STD-1646 Bolt 2-3
STD-783 Plug 2-1 STD-1727 Washer 4-1
STD-784 Plug 2-1 STD-1727 Washer 4-4
STD-784 Plug 2-13 STD-1727 Washer 5-3
STD-847 Screw 1-5 STD-1727 Washer 5-5
STD-853 Tee 6-7 STD-1774 Pin 2-7
STD-872 Nut 1-11 STD-1774 Pin 2-11
STD-872 Nut 5-5 STD-1834 Bolt 5-3
STD-1045 Gasket 1-7 STD-1835 Bolt 5-3
STD-1045 Gasket 6-1 STd-1838 Bolt 2-5
STD-1065 Dowel 1-5 STD-1838 Bolt 5-5
STD-1111 Elbow 1-1 STD-1856 Screw 2-13
STD-1196 Hose 6-3 STD-1858 Bolt 5-5
STD-1198 Bolt 1-5 STD-1874 Screw 4-5
STD-1204 Bolt 2-3 STD-1875 Bolt 1-1
STD-1204 Bolt 6-1 STD-1882 Screw 29
STD-1211 Plug 1-5 STD-1885 Bolt 2-3
STD-1214 Screw 1-5 STD-1925 Screw 3-5
STD-1215 Bolt 5-3 STD-1930 Hose 2-5
STD-1215 Bolt 5-5 STD-2084 Bolt 1-11
STD-1215 Bolt 6-3 STD-2084 Bolt 5-3
STD-1221 Ring 2-7 STD-2084 Bolt 5-5



LYCOMING 0-235 SERIES PARTS CATALOG

NUMERICAL INDEX (Cont.)

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
STD-2106 Nut 35 60928 Tube Assy. 39
STD-2156 Bolt 59 61084 Spring 1-7
STD-2180 Hose 39 61098 Adapter Assy. 2-11
25C-10 Stud 2-13 61151 Shaft 1-9
25C-11 Stud 6-1 61155 Gear 1-6
25C-22 Stud 2-1 61156 Lockplate 1-6
31C-12 Stud 1-1 61163 Gear 4-1
31C-12 Stud 2-1 61163 Gear 43
31C-12 Stud 33 61173 Gasket 2-13
31C-13 Stud 1-1 61174 Shaft 2-3
31C-19 Stud 2-1 61175 Adapter 2-1
31CD-17 Stud 2-1 61182 Stud 11
38-12 Stud 11 61183 Gasket 2-11
38-13 Stud 1-1 61227 Lever 11
44-13 Stud 1-1 61247 Cover 35
383-B Nut 3-5 61252 Seat 3-7
1028-B Ball 1-7 61258 Seat 3-3
1102 Plug 11 61259 Flange 3-5
1102 Plug 2-1 61260 Flange 35
1102 Plug 2-7 61358 Plug 6-1
1102 Plug 6-7 61374 Sump Assy. 6-1
1182-B3 Spark Plug 4-7 61376 Connection 6-1
1182-B6 Spark Plug 4-7 61377 Connection 6-1
1182-B7 Spark Plug 4-7 61378 Screen 6-1
1182-J3 Spark Plug 4-7 61381 Tube Assy. 6-1
1182-P3 Spark Plug 4-7 61400 Stud 2-1
8313 Gasket 2-11 61510 Plug 1-5
45530 Ring 1-9 61520 Bearing 1-7
45688 Flange 1-5 61531 Gasket 1-1
60009 Key 3-7 61533 Bearing 1-7
60037 Valve 3-7 61544 Plunger 19
60072 Ring 31 61547 Carburetor 6-5
60096 Gasket 29 61554 Cover 1-1
60337 Seat 3-3 61555 Plug 1-1
60398 Bushing 3-5 61583 Cover 1-1
60430 Cover 2-11 61584 Valve 1-1
60592 Gasket 6-5 61665 Gear 41
60733 Shim 5-3 61665 Gear 4-3
60746 Impeller 2-3 61681 Guide 33
60803 Strap 1-11 62219 - Gage 1-3
60814 Bushing 1-5 62224 Gasket 4-1
60820 Gasket 6-1 62224 Gasket 43
60821 Tube Assy. 39 62318 Sump Assy. 6-1
60827 Pin 3-1 62415 Plunger 2-13
60828 Plug 3-1 62417 Plug 2-13
60831 Rocker Assy. 3-5 62817 Screen Assy. 2-13
60882 Gear 1-5 62833 Regulator 5-1
60886 Belt 5-1 62869 Ring 35
60890 Tube Assy. 39 65098 Cover 29
60903 Tube 37 65321 Gasket 3-5



LYCOMING 0-235 SERIES PARTS CATALOG

NUMERICAL INDEX (Cont.)

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
65614 Plug 39 72842 Plug 1-3
66531 Valve 3-7 72844 Plug 1-3
66796 Insert 3-3 72970 Gear Assy. 2-11
67556 Stud 2-7 73206 Housing Assy. 2-1
68196 Ring _ 31 73259 Housing Assy. 2-1
68315 Gasket 2-7 73383 Lockplate 55
68317 Shaftgear 2-7 737567 Bushing 1-6
68593 Spacer 2-11 73806 Rod Assy. 35
68763 Bearing 1-7 73807 Screw 3-5
68767 Generator 57 73817 Lockplate 1-9
68790 Housing Assy. 2-1 73818 Gasket 2-1
68792 Housing Assy. 2-1 73851 Piston 31
68796 Housing Assy. 2-1 74065 Ring 1-3
68798 Housing Assy. 2-1 74068 Ring 1-3
68800 Housing Assy. 2-1 74070 Elbow 2-5
68802 Housing Assy. 2-1 74124 Stud 1-1
68942 Support Assy. 1-5 74217 Ring 1-3
68974 Housing 2-13 74225 Nipple Assy. 6-7
69113 Bracket 5-3 74314 Plug 1-3
69340 Support Assy. 1-5 74360 Flange 6-3
69373 Bearing 31 74628 Housing Assy. 2-1
69436 Spring 2-13 74996 Gear Assy. 19
69452 Bracket 5-3 75072 Gear Assy. 19
69510 Housing 2-13 75153 Adapter Assy. 2-7
69796 Dowel 1-1 75165 Clip 2-5
69951 Strut 5-3 75167 Tube Assy. 2-5
69953 Starter 5-9 75246 Fuel Pump 2-9
71032 Bushing 1-7 75380 Link 5-b
71105 Body 1-7 75706 Camshaft Assy. 1-6
71596 Washer 2-7 75708 Shaft Assy. 19
71596 Washer 2-11 75735 Tube 1-3
71611 Retainer 39 75736 Tube 1-3
71620 Bolt 2-13 75767 Tube 1-3
71623 Washer 2-13 75906 Gasket 3-5
71744 Generator 5-7 75944 Valve Assy. 2-13
71745 Regulator 5-1 75965 Clamp 4-1
71828 Cylinder & Head Assy. 33 76026 Belt 5-1
71909 - Clamp 45 76028 Link 5-3
71909 Clamp 6-7 76124 Support Assy. 1-6
71973 Gasket 6-3 76210 Starter 59
72053 Gasket 2-7 76529 Plug 1-7
72059 Gasket 1-3 76534 Shim 5-56
72091 Ring 1-7 76734 Zip Strap 4-5
72205 Regulator 5-1 76923-48S570-63 Lead Assy. 4-5
72220 Gasket 1-3 76923-72S590-63 Lead Assy. 4-5
72312 Ring 1-3 76944 Support Assy. 1-5
72378 Cover 2-7 76961 Clamp 4-4
72495 Gear 4-1 77309 Bushing 1-9
72496 Housing Assy. 2-1 77527 Extension 1-3
72566 Gear 1-5 77585 Carburetor 6-6



LYCOMING 0-235 SERIES PARTS CATALOG

NUMERICAL INDEX (Cont.)

PART NO. PART NAME . PAGE NO. PART NO. PART NAME PAGE NO.
77611 Gasket 3-5 78158 Bracket 5-5
77743 Harness Assy. 4-3 78213 Crankcase Assy. 1-1
77745 Harness Assy. 4-3 78214 Crankcase Assy. 1-1
77808 Valve Assy. 1-7 78308 Alternator 5-7
77852 Base Assy. 2-13 78368 Pin 19
77853 Housing Assy. 2-13 78401 Alternator 57
77939 Carburetor 6-5 78426 Support Assy. 1-5
78027 Bolt 3-1 78531 Body Assy. 2-3
78030 Rod Assy. 31 78862 Ring 31
78059 Relay 5-1 78864 Ring 3-1



LYCOMING SERIES PARTS CATALOG



	PC-302 - PARTS CATALOG - MODEL O-235 SERIES
	TECHNICAL PUBLICATION REVISION A
	TECHNICAL PUBLICATION REVISION B
	INTRODUCTION
	TABLE OF CONTENTS
	Oversize and Undersize Parts List
	SECTION 1. CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
	Crankcase Assembly
	Oil Level Gage Assemblies
	Crankshaft, Camshaft and Related Parts
	Crankcase Related Parts
	Crankshaft Idler Gears and Tachometer Drive
	Crankcase Attaching Parts

	SECTION 2. ACCESSORY HOUSING AND RELATED PARTS
	Accessory Housing Assembly
	Oil Pump Assembly and Accessory Housing Attaching Parts
	Propeller Governor Oil Line
	Propeller Governor Drive and Cover
	Fuel Pump Assembly and Attaching Parts
	Vacuum Pump Drive and Cover
	Oil Filter Assembly and Oil Cooler Bypass Valve

	SECTION 3. CYLINDER, PISTON AND VALVE TRAIN
	Connecting Rod, Piston and Ring Assemblies
	Cylinder Assembly
	Cylinder Related Parts
	Valve Assembly
	Cylinder Head Drain Tubes and Intercylinder Cooling Baffles

	SECTION 4. IGNITION SYSTEM
	Magnetos and Magneto Drives
	Magnetos and Magneto Drives
	Ignition Harness and Lead Assembly (Slick)
	Spark Plugs

	SECTION 5. ELECTRICAL COMPONENTS
	Voltage Regulators, Relay, Alternator and Generator Drive Belts
	Generator Mounting and Attaching Parts
	Alternator Mounting and Attaching Parts
	Generator and Alternator Assemblies
	Starter Motor and Attaching Parts

	SECTION 6. OIL SUMP AND INDUCTION SYSTEM
	Oil Sump Assembly and Oil Suction Screen
	Intake Pipe Assembly
	Carburetor Assembly
	Priming System

	SECTION 7. SERVICE KIT SECTION
	Seal and Gasket Set
	Cylinder, Piston and Ring Assembly

	SECTION 8. NUMERICAL INDEX

	Blank Page



